



Test Report

Type 409 Stainless Steel with Neukote™				
Sample	Average Film Thickness (mils)	UTS (ksi)	YS (0.2% Offset) (ksi)	%EI (in 2")
N-1	1.0	66.1	40.7	29.4
N-2	0.9	65.1	41.2	30.2
N-3	0.9	66.3	41.3	30.7
N-4	0.9	65.1	40.2	30.4
N-5	0.9	65.0	40.9	31.0
N-6	1.0	66.5	42.0	30.8
N-7	0.9	65.7	40.2	31.4
N-8	0.9	65.8	40.7	30.9
N-9	0.9	66.5	42.3	28.0
N-10	0.9	65.7	40.7	33.2
Average	0.9	65.8	41.0	30.6

Type 409 Stainless Steel Uncoated			
Sample	UTS (ksi)	YS (0.2% Offset) (ksi)	%EI (in 2")
U-1	65.3	40.4	31.6
U-2	66.1	40.9	30.1
U-3	65.8	40.8	28.9
U-4	66.3	41.0	32.2
U-5	65.8	40.8	29.6
U-6	65.4	40.5	35.1
U-7	66.1	41.2	29.6
U-8	65.7	40.8	30.9
U-9	65.3	40.4	32.9
U-10	66.3	41.0	30.6
Average	65.8	40.8	31.1

IT IS CERTIFIED THAT ALL ANALYSIS FIGURES ARE CORRECT AS CONTAINED IN THE RECORDS OF THE COMPANY.

B. A. Christman
Development Engineer – Manager, PRL